

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-01-16 09:28:30

Date of Next Testing: 2029-01-15 09:28:30

Product Name: **Poly(styrene-co-acrylonitrile)**

CAS Number: 9003-54-7

Specifications & Purity: Universal

Lot #: A2609079

SKU #: **P304886**

Version: **1**

Analysis #: **640899**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
MVR 220°C×10kg	32.85-40.15(cm3/10min)	34.53000 cm3/10min
Tensile strength-Tsb,50mm/min	69.75 -85.25 (Mpa)	76.88600 Mpa



John Su
QA & QC Manager